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HANDE MANUFACTURING (CHINA) CO.LTD. 
NO.161 YAOTIANHE STREET, YONGSHUN AVENUE, YONGHE ECONOMIC ZONE, GETDD, 
GUANGZHOU, CHINA 
 
 
 
The following sample(s) was / were submitted and identified on behalf of the client as: 

Sample Description : SUNESSE SUNSCREEN FABRIC 

SGS Ref. No. : SL917192621782TX 

Sample Receiving Date : Sep.28, 2017 

Test Performing Date : Sep.28, 2017 to Oct.09, 2017 

 

Test Result Summary 

 

Test(s) Requested Result(s) Comments 

Formaldehyde Release Content   
(AATCC 112-2014) 

Please refer to 
the following 

page(s) 

/ 

For further details, please refer to the following page(s) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
Signed for and on behalf of 
Shunde Branch 
SGS-CSTC Co., Ltd. 
 

 
Peter Zhao 
Approved signatory 
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Test Result: 
 
  Requirement 
 
Formaldehyde Release Content   
(AATCC 112-2014) 
   
Result N.D. / 
 
Note:  - N.D. = Not detected 
           - Detection Limit = 20 ppm 
           - mg/kg = ppm 
           - µg/g = ppm 
 
 

Sample Photo 
 

 
   
Remark: This test was subcontracted to SGS-CSTC Standards Technical Services Co.,Ltd. Guangzhou Branch.  

 
***End of Report*** 
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